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Thomas Jefferson University & Parma Local Health Authority 

Potentially Inappropriate Medications – 2017 Maio Criteria 

 

Always avoided Rarely appropriate Some indications 
Always avoided 

Not reimbursed 

Therepautic Class or Organ System 

Analgesics 

Pentazocine 

 

Antiplatelets 
Ticlopidine 

 

Antiarrhythmics 
Quinidine 

Dihydroquinidine 

Disopyramide 

 

Antidiabetics 
Sulfonylureas 

Glibenclamide 

Meglitinide 

Repaglinide 

 

Antiinfiammatory drugs 

NSAISs>15 days 

Indometacine 

Ketorolac (injectable)  

≤ 2 days 

 

Antiparkinson agents 
Orphenadrine 

 

Cardiovascular system 
Clonidine (oral) 

Methyldopa 

Nifedipine(short acting)  

Spironolactone >25mg/day 

 

Endocrine system 
Estrogen (oral) 

Testosterone 

 

Central nervous system 
Amitriptyline 

Citalopram >20mg/day 

Clomipramine 

Escitalopram >10mg/day 

Imipramine 

Nortriptyline 

Trimipramine 
 

Antibiotics 

Fluoroquinolones 

 

Antidepressants 
SSRIs 

Fluoxetine 

Fluvoxamine 

Paroxetine 

 

Acid related disorders 

drugs 
Proton Pump 

Inhibitors>360 days 

 

Respiratory system 
Theophylline 

 

 

 

 

 

 

 

 

 

Antiplatelets 

Prasugrel 

 

Antiarrhythmics 
Amiodarone, Dronedarone, 

Flecainide, Propafanone, Sotalol 

 

Antidepressants 
SSRIs:Sertraline 

SNRIs: Duloxetine, Venlafaxine 

 

Antidiabetics 
Sulfonylureas 

Gliclazide, Glimepiride, 

Glipizide, Gliquidone 

Glucagon-like peptide-1 (GLP-

1)analogues 

Dulaglutide, Exenatide, 

Liraglutide, Lixisenatide 

Sodium-glucose co-transporter 2 

(SGLT2) inhibitors 

Canagliflozin, Dapagliflozin, 

Empagliflozin 

Dipeptidyl peptidase 4 (DPP4) 

inhibitors 

Alogliptin, Linagliptin, 

Saxagliptin, Sitagliptin, 

Vildagliptin 
Thiazolidinediones 

Pioglitazone 

 

Atypical antipsychotics 
Aripripazole, Clozapine, 

Olanzapine, Paliperidone, 

Quetiapine, Risperidone,  

Ziprasidone 

 

Conventional antipsychotics 

Haloperidol, Amisulpride, 

Chlorpromazine, Clotiapine, 

Fluphenazine, Perphenazine, 

Pimozide, Promazine, Sulpiride, 

Thioridazine, Triflupromazine 

 

Acid related disorders drugs 
Proton Pump Inhibitorsat max 

dosage for >8 weeks 

 

Hypolipidemic agents 
Ezetimibe 

 

Cardiovascular system 
Clonidine (patch), Digoxin, 

Diltiazem, Doxazosin, 

Ivabradine, Verapamil 

 

Propulsives 

Metoclopramide (orale) 

 

Antibacterials 
Nitrofurantoin 

 

Antihistamines 
Cyproheptadine 

Chlorpheniramine 

Diphenhydramine 

Hydroxyzine 

 

Benzodiazepines, medium-

long half-life 

Clorazepate 

Chlordiazepoxide 

Delorazepam 

Diazepam 

Flurazepam 

Flunitrazepam 

Meprobamate 

Prazepam 

 

Benzodiazepines, short-

medium half-life at ceratin 

dosage 

Alprazolam >2 mg/day 

Lorazepam >3 mg/day 

Oxazepam >60 mg/day 

Temazepam >15 mg/day 

Triazolam >0.25 mg/day 

 

Hypnotics 
Zolpidem >5mg/day 

Zopiclone >3.75mg/day 

 

Laxatives, Stimulant  

 

Laxatives, Bulk-producing 

 

Psychostimulants 
Piracetam 

 

Natural substances 
Ginkgo biloba 

 


